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LABORATORIES, INC.

hiSeotechnical 8 Materials Engineers

April 6, 2017

Fort Bend County Engineering Department
Attn: Accounts Payable

301 Jackson St., 4th Floor

Richmond, TX 77469

RE: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane
Forth Bend County

Attached is our monthly invoice for the Construction Material Testing on the referenced project.

Estimate or Contract Amount: $39,900.00‘§
Change Orders: $14,900.00
Billing to Last Month: $44,737.00V
Current Month Total: $5,699.36 7
Project Total: $50,336.36 ~ 92%

Please note that the original budget was only an estimate and is not to be considered a “Not To Exceed”
amount. The information provided above is to assist with your internal budgeting

We appreciate your business. If you have any questions about the current invoice or the overall budget please
contact me at the earliest possible time.

Sincerely,

jfﬁcx:bora r!i'es. ﬂ‘{\(jﬂ_::#)

\

/z‘f{ﬂ s i

10810 Northwest Freeway
Tel: 713-695-1133 Houston, Texas 77092
Fax: 713-695-0808 qclabs@qclabs.com




QC Laboratories, Inc.

10810 Northwest Freeway

Houston, TX 77092

BILLTO

Fort Bend County Engineering Dept.
Precinct 3

301 Jackson St., 4th Floor
Richmond, TX 77469

Invoice
DATE INVOICE #
3/31/2017 11-61734

(713)695-1133

Page 1

Project # Terms Project Purchase Order
16M13347 Net 30 Days Katy Gaston Road
DATE REPORT # DESCRIPTION Qry RATE AMOUNT
Katy Gaston Road from Westpark Dr. to
Summerset Ridge Lane, Fort Bend County
37272017 104 Staff/Project Engineer 0.1 183.00 18.30 1
ACI Level 1 Technician 8 51.00 408.00 7|
Vehicle Charge 8 10.00 80.00
105 Staff/Project Engineer 0.1 183.00 18.30 ’:
Concrete Cylinder Compressive Test (ASTM 12 17.00 204.00
C39)
3/3/2017 106 Staff’Project Engineer 0.1 183.00 18.30-
NICET Level Il Technician 8 65.00 520.00
NICET Level Il Technician - OT 2 97.50 195.00 7|
Vchicle Charge 8 10.00 80.007)
107 Staft/Project Engineer 0.1 183.00 18.30
Concrete Cylinder Compressive Test (ASTM 36 17.00 612.00 -
. C39)
3/42017 108 Technician - OT 225 64.50 14513 4
Vehicle Charge 228 10.00 2250 X
3/15/2017 109 Swmff/Project Engineer 0.1 183.00 18.30 4
ACI Level 1 Technician 75 51.00 382.50 4
Vehicle Charge 7.5 10.00 75.00 +
110 Staff/Project Engincer 0.1 183.00 18.30 4
Concrete Cylinder Compressive Test (ASTM 6 17.00 102.00 ¢
C39)
3/16/2017 111 Staff/Project Engineer 0.1 183.00 1830
NICET Level 111 Technician 8 75.00 600.00 -
NICET Level II Technician - OT 1.5 97.50 146.25 7
Vehicle Charge 8 10.00 80.00 1
Nuclear Density Gauge Charge 8 10.50 84.00 4~
Total
Balance Due
Phone #




Phone #

(713) 695-1133

Page 2

QC Laboratories, Inc. | nvo i ce
10810 Northwest Freeway
* Houston, TX 77092 DATE INVOICE #
3/31/2017 11-61734
BILLTO
Fort Bend County Engineering Dept.
Precingt 3
301 Jackson St., 4th Floor
Richmond, TX 77469
Project # Terms Project Purchase Order
16M13347 Net 30 Days Katy Gaston Road
DATE REPORT # DESCRIPTION Qry RATE AMOUNT
3/17/2017 112 StaffT'roject Engincer 0.1 183.00 18.30 -4
NICET Level LI Technician 6.25 75.00 468.75 —
Vehicle Charge 6.25 10.00 62.50
113 Stafl/Project Engineer 0.1 183.00 18.307
Concrete Cylinder Compressive Test (ASTM 6 17.00 102.00 -
C39)
114 Staff/Project Engineer 0.1 183.00 18.30 1
Nuclear Density Gauge Charge 6.25 10.50 65.63 4
3/18/2017 115 NICET Level Il Technician - OT 4 97.50 390.00 1
Vehicle Charge 3 10.00 30.00 71
3/21/2017 116 Staff/Project Engineer 0.1 183.00 18.30.-
NICET Level II Technician 4 65.00 260.00~
Vehicle Charge 3 10.00 30.00
117 Staff/Project Engineer 0.1 183.00 18307
Concrete Cylinder Compressive Test (ASTM 6 17.00 102.00 4
C39)
. 13/22/2017 118 Technician 25 43.00 107.50 4
Vehicle Charge 2D 10.00 2500 1
I certify that the mofnt invoiced is true and
/ cotrect fo the best offmy knowledge.
. ' ]
- /] 477
Fred \rl;d—aﬁ’!Li
Total $5,599.36 V
Balance Due $5.599.36 4

Ok, 3%
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LABORATORIES, INC.

- SGeotaeschnical & Materials Enginsers

PROJECT DAILY ACTIVITY SUMMARY
project__z ﬁ?z(’j (oo stals A projecto:_/4/2 /S5 Y 7

Report No.: /55?56’7
Clent: 70, o/ }fwﬁ/ Cﬂ oa/ﬂf!im / :f?f’f"/hm (}4'?‘ Date: 3 *¢~ ’./ 7

Contractor: 74//({27(_’5?; ( a ‘L:b\';" Testingtab: QC Laboratories, Inc
s !
COH WBS No.: HC Job No.:
TIME RECORD
i 5 Q; f ' s
Time depart office: me arrive project: _/ 5 : S Og}'y&me depart project: é FQM Time arrive office; Qg ng]bﬁ
Lunch begin: -~ LupchEnd: —

Billable RT hours: 22 . O Billable OT hours: T Technician Name: ‘QZ{-'?:/ ,/7 i j;c?}ﬂ’,[j’ t_"/

ACTIVITIES
Proctor Sample P/U

s Concrete Sample P/U Asphalt Sample P/U
Fietd Density Testing L i i

Concrete Sampling Asphalt Testing
Qther (Description)

SUMMARY OF FIELD ACTIVITIES

R A e //’/{L’vﬁfu\/'“f’* rvwf’-e)bmﬂ‘wf“/m (7\/?(1(,{1%0" Sn‘f

ﬁ5 MJ’&N‘Q—U%W// foa f"ﬁlf"fﬁ“(:}\}m MW/y?ﬁ“f""‘o ’f”"%ﬂf?? /ﬂzf(‘MZ/cL ,
’/%ﬁzcﬁ uly. o \)’ﬂﬁ;m Z Set J A czr,!wk’%r’ m/.ﬁ/ﬁfﬁ
== A1l ielp tesk et~ Do ect Spetifjcatiors.

i [
Technician Signature’ - Certification Level & Organization: : Z/ /
z -._,_._f—"C/
Inspector Signature: Inspector Name (print):

10810 Northwest Fresway - Houston, Texas 77092 Tel.: (713) 695-1133 - Fax: (713) 695-0808 www.gclabs com
Form F102 Daily Activily Summary 12/3/15




10810 Northwest Freeway
Houston, TX 77092-7304

: LABORATOR'ES’ INC. mpgi'{m? :;;33

I\ Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/02/2017
Report Date: 03/08/2017 Sampled By: Ramsel, David
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 17+80 to 21+24 Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Inspection of Concrete LAB NO: 125207

TEST RESULTS Report No: 1-2703-000104

Page 1 of 1

On 03/02/2017, a representative of QC Laboratories, Inc. was at the above referenced project in order to perform a
field inspection of concrete. The area where the concrete was placed can be described as Paving on Katy Gaston
Road North Bound - Stations 17+80 to 21+24.

A total of 280 cubic yards of concrete was placed while the technician was on-site. The concrete delivered was a 7
sacks, 1.5" aggregate mix, design no. 537004, and a 5.5 sacks paving mix, design no. 22135506, supplied by Allied. 2
sets of 4 cylinders were cast for this placement.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen .

1-ec AECOM Atin: Huy Ton )15\,,
1-ec Allgood Construction Co. Inc. % i \/"
Attn: Michael Boenig \»} A /’

Hulugundi Dwarakanath, P.E., Senior Project Engineer
THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TC THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS GR PROCEDURES. NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REFORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION




10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES. INC. Tel: 713-695-1133

Engineering and Testing éervlces TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/02/2017
Report Date: 03/31/2017  Previously Reported: 03/08/2017 Sampied By: Ramsel, David
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County
Location: Katy Gaston Road North Bound, Stations 17+80 to 21+24 Order Number:
Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125207-1
Test Method: See Below
TEST RESULTS Report No: 1-2703-000105
Page 10f4
Set: 10of 2
Sample Location: Katy Gaston Road Station 18+40
MEETS REFERENCE VALUE
Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/2/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 07 Air Temp. (°F): 64 Min. 40
Time Batched:  12:48 pm Description: 7 sack, 15" Aggr. Concrete Temp. (°F): 66 Max. 95
Time Sampled:  1:30 pm Mix Design: 537004 Slump (in.): 425 1-86
Water Added: 0 Gal Truck No: 0518 Air Content by Vol. {(%): 3.1 25-45
Weather: Clear Ticket No: 7081671 Unit Weight (pcf):

Quantity Represented: 10 cu. yds. at 80 cu. yds. placed of a 80 cu. yd. total placement
Placement Location: Katy Gaston Road North Bound, Stations 17+80 to 21+24

TEST RESULTS
Test Maximum Compressive  Average
CcYL Age  Diameter Area Type of Load Strength Strength
ID Test Date (days) (in) (in%) Break (Ibs) (PSI) (PS)  Comments
A 3T 7.00 6.00 28274 2. Type2 125,130 4,430
B My 7.00 6.00 28274 2. Type2 125,090 4,420 4,420
C 3/30/17 28.00 6.00 28274 5. Type5 156,850 5,550
D 3/30117 28.00 6.00 28274 3. Type3 157,010 5,550 5,550
E 4/2717  56.00 6.00 28.274

Orig: Fort Bend County Engineering Department
{Richmond, TX) Atin: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PRCCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.



10810 Northwest Freeway

Houston, TX 77092-7304

LABORATORIES, INC. Lk g
Engineering and Testing Services TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/02/2017

Report Date: 03/31/2017  Previously Reported: 03/08/2017 Sampled By: Ramsel, David _

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County

Location: Katy Gaston Road North Bound, Stations 17+80 to 21+24 Order Number:

Client: Fort Bend County Engineering Department

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 1252071
Test Method: See Below

TEST RESULTS Report No: 1-2703-000105
Page 2 of 4
TEST RESULTS
Test Maximum Compressive  Average

cYL Age Diameter  Area Type of Load Strength Strength
D Test Date (days) (in) (in?) Break (Ibs) (PSH) (PSI) Comments
F 427117  56.00 6.00 28.274

DA B A N LS [

“Type1  Type2 Typed Typed  Type5  Type®

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags,; final
curing method will be within our approved moisture reom. Initial Cure Temperature, Max.= 63°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DG THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 80
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



LABORATORIES, INC.

) Engineering and Testing éervices

ClientNo: 091316 Proj No: 16M13347

Report Date: 03/31/2017  Previously Reported: 03/08/2017

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane,
Fort Bend County

Location: Katy Gaston Road North Bound, Stations 17+80 to 21+24

Client: Fort Bend County Engineering Department

10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

TBPE Firm No. F-3601

Date Sampled: 03/02/2017
Sampled By: Ramsel, David ;
By Order Of:  Domingo w/Allgood Const

QOrder Number:

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST

LAB NO: 125207-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000105
Page 3 of 4
Set: 2 0f2
Sample Location: Katy Gaston Road Station 20+80
MEETS REFERENCE VALUE
Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/2/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 4A-side Air Temp. (°F): 63 Min. 40
Time Batched:  3:38 pm Description: 5.5 sacks Concrete Temp. (°F): 67 Max. 95
Time Sampled: 4:30 pm Mix Design: 221355086 Slump (in.): 5.00 1-8
Water Added: 0 Gal Truck No: 0431 Air Content by Vol. (%): 4.1 25-45
Weather: Clear Ticket No: 4508984 Unit Weight (pcf):

Quantity Represented: 10 cu. yds. at 158.5 cu. yds. placed of a 238.5 cu. yd. fotal placement

Placement Location:  Katy Gaston Road North Bound, Stations 17+80 to 21+24

TEST RESULTS
Test Maximum Compressive  Average
CYL Age Diameter Area Type of load Strength Strength
ID Test Date (days) (in) (in?) Break (ibs) (PSI) (PS1) Comments
A 3917 7.00 6.00 28.274 5 Type 5 88,490 3,130
B 3917 7.00 6.00 28.274 3. Type 3 90,870 3,220 3,170
C 3/30/17  28.00 6.00 28.274 3. Type 3 119,780 4,240
D 3/30/17  28.00 6.00 28274 3. Type3 119,640 4,230 4,230
E 4/2717  56.00 6.00 28.274

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michae! Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR CBSERVED AND ARE NOT NECESSARILY INDICATIVE CF
THE QUALITIES OF APPARENTLY iDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPCRTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TG BE REPRODUCED WATROUT WRITTEM PERMISSION




10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. YHPE Pt e, 504

Engilneering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/02/2017

Report Date: 03/31/2017  Previously Reported: 03/08/2017 Sampled By: Ramsel, David

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County

Location: Katy Gaston Road North Bound, Stations 17+80C to 21+24 Order Number:

Client: Fort Bend County Engineering Department

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 1252071
Test Method: See Below

TEST RESULTS Report No: 1-2703-000105
Page 4 of 4
TEST RESULTS
Test Maximum Compressive  Average
CYL Age  Diameter  Area Type of Load Strength Strength
ID  TestDate (days)  (in) (in%) Break (ibs) (PS1) (PS)  comments
E 4/27117  56.00 6.00 28.274
| | j -
DA P N LT
‘ W'i'y-pe 1 ' Type 2 Type 3 Type 4 Typé-_sqn T;pe-ﬁ

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bagsfinal
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 63°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Depariment QC Laboratories, Inc.
(Richmond, TX) Attn: Wasley Crawford
(1-cc copy)
1-ec AECOM Aitn: Clifford Halvorsen
1-ec AECOM Altn: Amanda Loethen —
1-ec AECOM Attn: Huy Ton Nan
1-ec Aligood Construction Co. Inc. '

™ N i
Attn: Michael Boenig H ) B /

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES /NDICATED AND TO THE SAMPLE({S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DG THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION




FIC # j0%
(;(,)u.(l #107-

LABORATORIES, INC.

LG eotechnical & Materials Engineers

PROJECT DAILY ACTIVITY SUMMARY

Project: VAﬂ/ @kSTDM (&J Project No.: [5IM 331{1
Report No.: {‘2';’ 2”3
Giient: ol BenD a‘sz"T\;/ Date; _ SO VH
Contractor:  Af {0 Testng Lab: ~ @C Laboratories, Inc
COH W8S No.: HC Job No.:

TIME RECORD
Time depart office: 3\‘5&1{ Time arrive projact: ftr «i‘Dﬂg Time depart project: 1%? A Time arrive office: 2&’ v

Lunch begh{’_m_ Lunch End:
Billable RT hours: E 2.0 Billable OT hours: - Technician Name: ]\4“’?' !u&{ﬂ_’,lm

-

ACTIVITIES :
Proctor Sample P/U Concrete Sample P/U Asphalt Sample P/U

Field Density Testing Concrete Sampling Asphait Testing

Gther (Description

SUMMARY OF FIELD ACTIVITIES

TE A’ZZMEA @ STE @ Hw4u‘4&ﬁ)jm&mr‘m
For Pavisile ont | RA - Powin Lalg. PERForMED 41

AePeasle Teare, Made b SETS (o CylinDERS ., 5 SETs WERE MiE For
558 Miw aun oy B 8l Mix !ng-l@flctﬂ 4 foTAl_oF [520009’03
wis Rwed Fof w200 [ns dun @ LOs S %m\ Fz A«%mu,
Kso Plo 2 sars & opnomzs sy ay B2 7,

Technician Signature: ?;// ‘/ 74/( Certification Level & Organization:  N.oeT T

lpsgetttt Signature: K}QQ& l‘ o //{(\9—(;6— e . inspector Name (print):

10810 Northwest Fraeway Houston, Texas 77092 Tel.: (713} 695-1133 - Fax: {713) 895-0808 www.qclabs.com
Form F102 Dally Activily Summary 127315




10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TBPE Firm No. 5601

o] Engineering and Testing Services

Client No; 091316 Proj No: 16M13347 Date Sampled: 03/03/2017
Report Date: 03/08/2017 Sampled By: Kanzler, Matthew
Project; Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Aligood Const
Fort Bend County
Location; Katy Gaston Road North Bound Sations 18+95 to 29+15 and Order Number:
Enchanted Crossing Approach
Client: Fort Bend County Engineering Department
REPORT: Report of Field Inspection of Concrete LAB NO: 125243
TEST RESULTS Report No: 1-2703-0001086

Page 1 of 1

On 03/03/2017, a representative of QC Laboratories, Inc. was at the above referenced project in order to perform a
field inspection of concrete, The area where the concrete was placed can be described as Paving on Katy Gaston
Road North Bound and Enchanted Crossing Approach.

A total of 520 cubic yards of concrete was placed while the technician was on-site. The concrete delivered was a 5.5
sacks paving mix, design no. 22135506, supplied by Allied. 5 sets of 8 cylinders were cast for this placement.

In addition, a total of 80 cubic yards of concrete was placed while the technician was on-site. The concrete delivered
was a 7 sacks, 1.5" aggregate mix, design no. 537004, also supplied by Allied. 1 set of 6 cylinders was cast for this
placement.

Orig: Fort Bend County Engineering Depariment QC Laboratories, Inc.
{Richmond, TX) Attn: Wesley Crawford

{1-cc copy)
1-ec AECOM Atin: Clifford Halvorsen
1-ec AECOM Atin: Amanda Loethen
1-ec AECOM Attn: Huy Ton
1-ec Aligood Construction Co. Inc.
Altn: Michael Boenig \/‘ RJ '

—

/,,-"’

Hulugundi Dwarakanath, P.E., Semcr Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED ANDIOR OSSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNMLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED YATHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES. INC. Tel: 713-695-1133

B Engineering and Testing Services TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County

l.ocation: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT:. REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 1252431
Test Method:  See Below

TEST RESULTS Report No: 1-2703-000107
Page 10f 12
Set: 10of 6
Sample Location: Katy Gaston Road North Bound Station 29+15
MEETS REFERENCE VALUE
Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/3/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 4A-Side Air Temp. (°F): 45 Min. 40
Time Batched:  4:04 am Description: 5.5 sacks Concrete Temp. (°F): 65 Max. 85
Time Sampled: 4:38 am Mix Design: 22135506 Slump (in.): 6.00 1-6
Water Added: 10 Gal Truck No: 0364 Air Content by Vol. (%}): 29 2545
Weather: Partly Cloudy/C Ticket No: 4509003 Unit Weight {pcf):

Quantity Represented: 10 cu. yds. at 98.5 cu. yds. placed of a 520 cu. yd. total placement
Placement Location:  Katy Gaston Road North Bound Stations 18+95 to 29+15

TEST RESULTS
Test Maximum Compressive  Average

CYL Age Diameter Area Type of Load Strength Strength
iD Test Date (days) {in) {in%) Break (Ibs) (PSH) (PSI) Comments
A 7/18/44 9999.99 6.00 28.274 Damaged in field
B 7/19/44 9999.89 6.00 28.274 Damaged in fieid
C 7/18/44 9999.99 6.00 28.274 Damaged in field
D 7/19/44 9999.98 5.00 28.274 Damaged in field
E 33117 28.00 6.00 28274 3. Type 3 127,030 4,490

Orig: Fort Bend County Engineering Depariment
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Losethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Ca. Inc.

Altn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS CR PROCEDURES INDICATED AND TC THE SAMPLE{S) TESTED AND/OR OBSERVED AND ARE MOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, MOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTES. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSICN



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. YEPE Ekmitlo; EHE

Engineering and Testing éervices

Client No: 091318 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project; Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000107
Page 2 of 12
TEST RESULTS
Test Maximum Compressive  Average
cYL Age Diameter Area Type of Load Strength Strength
ID Test Date (days) (in) (in?) Break (Ibs) (Ps1) (PSl)  comments
F 33117  28.00 6.00 28.274 5.Type5 120,810 4,270 4,380
DA P Al N L
#ﬂ‘peq " __T;pe 2 Type 3 Tﬁ;‘i __T-;pe_é-! T;pe 8

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags; final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department
(Richmond, TX} Attn: Wesley Crawford
(1-ce copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Atin: Huy Ten

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S50
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



LABORATORIES, INC.

A Engineering and Testing éervlces

10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017
Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County
Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number;
Enchanted Crossing Approach
Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NC: 125243-1
Test Method: See Below
TEST RESULTS Report No: 1-2703-000107
Page 3 of 12
Set: 2 of 6

Sample Location: Katy Gaston Road North Bound Station 28+05

MEETS REFERENCE VALUE

Specifications: 3500 psi @ 28 days / 3500 psi @ 28 days
Date Sampled:  3/3/17 Source/Sampled At: Allied / onsite Measurements Requirements
# of Specimens: 6 Plant: 4A-Side Air Temp. (°F): 46 Min. 40
Time Batched: 4:42am Description: 5.5 sacks Concrete Temp. (°F): 63 Max. 95
Time Sampled: 5:11 am Mix Design: 22135506 Slump (in.):  6.50 1-6
Water Added: 10 Gal Truck No: 0490 Air Content by Vol. (%): 341 2.5-45
Weather: Partly Cloudy/C Ticket No: 4509012 Unit Weight (pcf):
Quantity Represented: 9.5 cu. yds. at 187.5 cu. yds. placed of a 520 cu. yd. total placement
Placement Location: Katy Gaston Road North Bound Stations 18+95 to 28+15
TEST RESULTS
Test Maximum  Compressive  Average
CYL Age Diameter  Area Type of Load Strength Strength
ID  TestDate (days)  (in) (in?) Break (Ibs) (PS1) (PSh  comments
A 3/6/17  3.00 6.00 28.274 5. Type5 79,650 2,820
B 3/6/17  3.00 5.00 28274 5 Type5 83,000 2,940 2,880
c 3/10117  7.00 6.00 28.274 5. Type5 93,210 3,300
D 3/10M17  7.00 5.00 28203 5. Type5 93,710 3,310 3,300
E 3/31117  28.00 8.00 28.274  5.Type5 109,480 3,870

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesiey Crawford
{1-cc copy)

1-ec AECOM Atin; Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Alin: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS CR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 80
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES, INC. TBPE Firm No. F-3601

Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported. 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below
TEST RESULTS Report No: 1-2703-000107
Page 4 of 12
TEST RESULTS
Test Maximum Compressive  Average
CYL Age  Diameter  Area Type of Load Strength Strength
ID Test Date (days) (in) (in?) Break (Ibs) (PSH) (PSI) Comments
F 3/3117  28.00 6.00 28274 3. Type3 115,320 4,080 3,980
9 BT N T
‘ Type 1 ﬁTg}péZ i Ty;;e 3 'fype 4 Type & B Type 6

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method, Specimens will be cured utilizing plastic bags; final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 80°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Atin: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NCT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. Tel: 713-695-1133

L Engineering and Testing Services TBPE Firm No. F-3601

Client No: 091316 Proj No: 186M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000107
Page 50f12
Set: 30of6
Sample Location: Katy Gaston Road North Bound Station 22+75
MEETS REFERENCE VALUE
Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/3/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 4B-Side Alr Temp. (°F): 48 Min. 40
Time Batched: 5:08 am Description: 5.5 sacks Concrete Temp. (°F): 64 Max. 85
Time Sampled: 6:20 am Mix Design: 22135506 Slump (in.):  8.25 1-6
Water Added: 10 Gal Truck No: 0446 Air Content by Vol. (%): 3.2 2.5-45
Weather: Partly Cloudy/C Ticket No: 4509019 Unit Weight (pcf):

Quantity Represented: 10 cu. yds. at 256.5 cu. yds. placed of a 520.0 cu. yd. total placement
Placement Location: Katy Gaston Road North Bound Stations 18+95 to 20+15

TEST RESULTS
Test Maximum Compressive  Average
CYL Age Diameter  Area Type of Load Strength Strength
iD Test Date (days) (in) (in?) Break (Ibs) (PSI) (PSI) Comments
A 3/6/17 3.00 6.00 28.274 5 Typeb 91,550 3,240
B 3/6M17 3.00 6.00 28.274 5. Type 5 95,550 3,380 3,310
C 31017 7.00 6.00 28.274 5. Type 5 100,600 3,560
D 3107 7.00 6.00 28.274 5 Type b 104,870 3,710 3,630
E 33117 28.00 6.00 28.274 3. Type3 146,870 5,190

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGCING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. B L

Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below
TEST RESULTS Report No: 1-2703-000107
Page 6 of 12
TEST RESULTS
Test Maximum Compressive  Average
CYL Age Diameter Area Type of Load Strength Strength
ID Test Date (days) (in) (in?) Break (Ibs) (PSI) (PSI) Comments
F 313117  28.00 6.00 28.274 2. Type 2 139,270 4930 5,060
AP B A N[
: Type“‘E' o Type 2 Type 3 Type 4 ?ﬁpe b Type 6

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags, final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 8) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Depariment
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Aftn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INCICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SiMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHCUT WRITTEN PERMISSION



LABORATORIES, INC.

. Enginecring and Testing Services

10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M 13347 Date Sampled: 03/03/2017
Report Date: 03/31/2017 Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County
Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number;
Enchanted Crossing Approach
Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method:  See Below
TEST RESULTS Report No: 1-2703-000107
Page 7 of 12
Set: 4 of 6
Sample Location: Katy Gaston Road North Bound Station 21+00
MEETS REFERENCE VALUE

Specifications: 3500 psi @ 28 days /3500 psi @ 28 days

Date Sampled:  3/3/17 Source/Sampled At: Allied / Onsite Measurements Requirements
i of Specimens: § Plant: 4B-Side Air Temp. (°F): 48 Min. 40
Time Batched: 6:53am Description: 5.5 sacks Concrete Temp. (°F}): 64 Max. 85
Time Sampled: 7:31 am Mix Design: 22135506 Slump (in.):  4.50 1-6
Water Added: 5 Gal Truck No: 0446 Air Content by Vol. {%}): 3.3 2545
Weather: Cloudy/Cool Ticket No: 4509038 Unit Weight {pef):
Quantity Represented: 10 cu. yds. at 326.5 cu. yds. placed of a 520.0 cu. yd. total placement
Placement Location: Katy Gaston Read North Bound Stations 18+95 to 29+15
TEST RESULTS
Test Maximum Compressive  Average
cYL Age Diameter Area Type of Load Strength Strength
ID Test Date (days) (in) (in?) Break (bs) (PS1) (PSI) Comments
A 3/8/17  3.00 6.00 28274 2. Type?2 67,760 2,400
B 3/8/17  3.00 6.00 28.274 5.Type5 64,810 2,290 2,340
C 3/10M17  7.00 6.00 28.274 5.Typeb 97,650 3,450
D 3MoM7  7.00 6.00 28.274 5 Type 5 104,420 3,690 3,570
E 33117 28.00 6.00 28274 5. Type5s 111,150 3,930

Orig: Fort Bend County Engineering Depariment
(Richmond, TX} Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED ANDIOR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED, THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO 8E REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES, INC. TBPE Firm No. F-3601

Enginecering and Testing é(’:rvlces

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Off  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT. REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000107
Page 8 of 12
TEST RESULTS
Test Maximum Compressive  Average
CcYL Age Diameter Area Type of Load Strength Strength
iD Test Date (days) (in}) (in%) Break (Ibs) (PS) (PSI) Comments
F 33117 28.00 6.00 28.274 5 Type$5 120,500 4,260 4,100
> ; E PZERAN
DS PN R N[
Type 1 Type 2 Typea Tif-;_);# N fyqpeigi Type 6

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags; final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Atin: Clifford Halvorsen

1-ec AECOM Atin: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL DR SIMILAR PRODUCTS GR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BF REPRODUCED WATHOUT WRITTEN PERMISSION



LABORATORIES, INC.

7 Engincering and Testing Services

10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

TBPE Firm No. F-3601

ClientNo: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017
Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County
Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach
Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NC: 125243-1
Test Method: See Below
TEST RESULTS Report No: 1-2703-000107
Page 9 of 12
Set: 50f6

Sample Location: Katy Gaston Road North Bound Station 18+85

MEETS REFERENCE VALUE

Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/3/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 4B-Side Air Temp. (°F): 55 Min. 40
Time Batched:  8:30 am Description: 5.5 sacks Concrete Temp. (°F): 69 Max. 95
Time Sampled: 9:11 am Mix Design: 22135506 Siump (in.y 575 1-6
Water Added: 5 Gal Truck No: 0437 Air Content by Vol. (%): 3.0 2.5-45
Weather: Partly Cloudy/C Ticket No: 4509060 Unit Weight (pcf):
Quantity Represented: 10 cu. yds. at 436.5 cu. yds. placed of a 520.0 cu. yd. total placement
Placement Location:  Katy Gaston Road North Bound Stations 18+95 o 28+15
TEST RESULTS
Test Maximum Compressive  Average
CYL Age Diameter Area Type of Load Strength Strength
D TestDate (days) (in) (in?) Break (Ibs) (PS1) (PSH) Comments
A 3BM17  3.00 6.00 28.274 5. Type5 55,670 1,970
B 617 3.00 6.00 28.274 3. Type3 61,740 2,180 2,080
6 31017 7.00 6.00 28.274 5 Type5s 93,630 3,310
D 3noM7 7.00 6.00 28.274 5. Type5 93,340 3,300 3,310
E 331117 28.00 6.00 28.274 5. Type5 125,710 4,450

Orig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Atin: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED ANDIOR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SiMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REFRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 8O
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES, INC. TBPE Firm No. F-3601

B Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County

Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 1252431
Test Method:  See Below

TEST RESULTS Report No: 1-2703-000107
Page 10 of 12
TEST RESULTS
Test Maximum Compressive  Average
CYL Age  Diameter  Area Type of Load Strength Strength
ID Test Date (days) (in) (in%) Break (ibs) (PS) (PSI) Comments
F 3/31/17  28.00 6.00 28.274 5. Typeb 118,510 4,190 4,320
DI P A N
M'ITypeT _l'“['”\}pe 2 Type3 Typed w%;pé 5 Type 6

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags; final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 60°F.

Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1084, C1231.

Orig: Fort Bend County Engineering Department
(Richmond, TX) Atin: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Aftn: Amanda Losthen

1-ec AECOM Atin: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/GR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 50
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. Tel: 713-695-1133

& Engineering and Testing Services TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017

Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of  Domingo w/Allgood Const
Fort Bend County

Location:  Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT. REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125243-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000107
Page 11 of 12

Set: 60of 6
Sample Location: Katy Gaston Road North Bound Station 4+50

MEETS REFERENCE VALUE
Specifications: 3500 psi @ 28 days /3500 psi @ 28 days
Date Sampled:  3/3117 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: 4A-side Air Temp. (°F): 83 Min. 40
Time Batched:  1:00 pm Description: 7 sacks, 1.5" Aggr Concrete Temp. (°F): 69 Max. 85
Time Sampled:  1:36 pm Mix Design: S37004 Slump (in.):  6.75 1-6
Water Added: 15 Gal Truck No: 0472 Air Content by Vol. (%): 3.5 2545
Weather: Cloudy/Cool Ticket No: 4509114 Unit Weight (pcf):

Quantity Represented: 9.5 cu. yds. at 9.5 cu. yds. placed of a 80 cu. yd. totai placement
Placement Location: Enchanted Crossing Approach

TEST RESULTS
Test Maximum Compressive  Average
CYL Age  Diameter Area Type of Load Strength Strength
D TestDate (days) (in) (in?) Break (Ibs) (PS) (PS1) Comments
A 356117 3.00 6.00 28.274 5.Type 5 115,690 4,090
B 36117 3.00 6.00 28.274  5.Typeb 116,900 4,130 4,110
C o7 7.00 6.00 28274  3.Type3 135,790 4,800
D 3on7  7.00 6.00 28274  3.Type3 141,290 5,000 4,900
E 33117 28.00 6.00 28274 5 Typeb 164,440 5,820

Orig: Fort Bend County Engineering Department
{Richmond, TX) Attn; Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Altn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED ANC/OR OBSERVED AND ARE NGT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway

Houston, TX 77092-7304

LABORATORIES, INC. ek ki

Engineering and Testing Services TBPE Firm No. F-3801
Client No: 091316 Proj No: 16M13347 Date Sampled: 03/03/2017
Report Date: 03/31/2017  Previously Reported: 03/13/2017 Sampled By: Kanzler, Matthew
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const

Fort Bend County
Location: Katy Gaston Road North Bound Stations 18+95 to 29+15, and Order Number:

Enchanted Crossing Approach
Client: Fort Bend County Engineering Department
REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NC: 125243-1

Test Method:  See Below
TEST RESULTS Report No: 1-2703-000107
Page 12 of 12
TEST RESULTS
Test Maximum Compressive  Average
CYL Age  Diameter  Area Type of Load Strength Strength
ID  TestDate (days) (in) (in?) Break (Ibs) (PSI) (PS)  comments
F 3/31/117 28.00 6.00 28.274 5 Typeb 164,680 5,820 5,820
4P PO R [T
7 7ﬂpe 1 Type2  Type3d Typed Type_ﬁ ) T_g;fs;_ﬁ

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Methed. Specimens will be cured utilizing plastic bags, final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 68°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
{Richmond, TX) Attn: Wesley Crawford

{1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen o~
(v

1-ec AECOM Atin: Huy Ton ‘
1-ec Allgood Construction Co. Inc. %5 i
Altn: Michael Boenig \/\ J " /

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPCRT APPLIES ONLY TQ THE STANDARDS OR PRCCEDURES INDICATED AND TO THE SAMPLE(S) TESTED ANDIOR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED, THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT T0O BE REPRODUCED WITHOUT WRITTEN PERM!SSION
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 LABORATORIES, INC.

Ll Geotechnical & Materials Engineers

PROJECT DAILY ACTIVITY SUMMARY
Project: S, 4 " Praject No.. Zé/y , / ,';3 4 7

B Summcr =7 M) Jﬁ/ Love ReportNo.: ol 5 2P f
Client: / );' Date: /7 B~ D~ 227_/ 7
Contractor; /q,pp a Cops Testing Lab:  QC Laboratories, Inc
COH WBS No.: HC Job No.:
TIME RECORD
Time depart office: 2. PO4 Time arrive project: 77 Ff ANA__ Time depart project: B.ATA M Time arrive office; 2 sJa = Y VIR
Lunch begin: == Lunch End: o

Billable RT hours: - Billable OT hours: % i g S\ Technician Name: M/"?/@(,’}CLS" /Dz_’if{/)&?\

ACTIVITIES
Proctor Sample P/U / Concrete Sample P/U Asphalt Sample PIU -
Field Density Testing Concrete Sampling Asphalt Testing

Other (Description)

SUMMARY OF FIELD ACTIVITIES

I?Ac’/f A dp &G Se7r o o a”://»:? d_énf 2o~

) Uhic 4 4 Aylnoers oL e Lo _( U2 C/pw)m/c 71:5’/-{
/J/ﬂsv}v%ef—? /

TechnﬁanSigna:ure:M/ Certification Level & Organization: A (- /
A

Inspecior Signature: inspector Name (print):

10810 Northwest Freeway - Houslon, Texas 77092 Tel: {713) 695-1133 - Fax: {713) 695-0808 www.qclabs.com
Form F102 Dally Aclivity Summary 123715




10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TBP;‘;Ii:r: ::39 i;;g?

Engineering and Testing éervices

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/04/2017

Report Date: 03/08/2017 Sampled By: Pereira, Marcus

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County

lLocation:  Katy Gaston Road North Bound Stations 18+95 to 28+15, and Order Number:
Enchanted Crossing Approach

Client: Fort Bend County Engineering Department
REPORT: .Report of Concrete Sample Pickup LAB NO: 125244

TEST RESULTS Report No: 1-2703-000108
Page 1 of 1

On 03/04/2017, a representative of QC Laboratories, Inc. was at the above referenced project to pick up 6 sets of 6
cylinders which were cast on 03/03/2017. The samples were returned to the laboratory for curing and testing.

Compressive strength test results on the cylinders will be reported separately.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Losthen

1-ec AECOM Attn: Huy Ton M\:
1-ec Allgood Construction Co. Inc. - B —" -
Attn: Michael Boenig H A /

Huiugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APFLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S} TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL CR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 50
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION




LABORATORIES, INC.

L Geoctechnical & Materials Engineears

PROJECT DAILY ACTIVITY SUMMARY
Project: 7@;‘7‘;@ (ston )4 .

Project No.:

Report No.:

Client: ﬁf"!( Efmfg ( vy 2t 7{»,'1 é:i(iﬂ l‘f’f’.’/afﬁ',’? /)‘-’{-’ f Date:
Contractor: A/ /,(,'; o -3(/ - ’ g 1 Testing Lab;
COH W8S No.: - HC Job No.:

4CC 109
(&)l o

/6M/335T

PRyl

3-157/7

@C Laboratories, Inc

TIME RECORD

Lunch begin\:

; 3 . % Pl A
Time depart office; E QOGN Time arrive project: /. a2 J 7 QWi depart project: 5* 5 %g Y’/ Time arrive coffice: zl‘ 50‘@'\/\-*—5

Lunch End:

—

Bilable RT hours: 7+ 3

]
Billable OT hours: Technician Name: pﬂ‘i‘,f ’,"/7’ /) / . é ﬁf?f;{)/
ACTIVITIES
Proctor Sample P/U ) [ Concrele Sample P/U Asphalt Sample P/U
Field Density Testing Concrete Sampiing Asphalt Testing
Other {Dascription)
SUMMARY OF FIELD ACTIVITIES
4 @Z/ /’&( wptories /ueﬂa’“:ﬂ/ﬂ,l/“”/if 2L |\ o 0 Srfr, <

f»eacw >fr°.,/7 /4 Can ?szm‘llr}l” .,//?v?/ Lr 1"0()4«1/&/ CconCINF:

‘It‘(’b‘l{hq,\/ ‘

y Sc% o-r‘v Conc/etr .C,H/n /d/‘“ Hrepe. (ot .

7
ﬁ// ffd’w -7“(‘“-;‘&, -7 ,o,/‘r{j; 47(.3?! 'j}é’C‘f.'-r-a e 71:0.:’4*"-3"

7‘/\ //5;) S1.bs K Dd "‘z‘dﬁvj/n‘f (0L zugl /a

(’ff&//z"ﬂﬁ z’/‘?"("’ugOkp}»y\

St 77 i

% -
Technician Slgnaium\—{ - / P

Certification Level & Organization: /4 A

Inspector Signature:

Inspector Name (print):

10810 Northwest Freeway - Houslon, Texas 77092 Tel.; (713) 695-1133 - Faxc {713} 635-0808 www.qclabs.com

Form F102 Daily Aclivily Summary 12345



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABO RATORIES INC. TBPE Firm No. F-3601

Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/15/2017
Report Date: 03/22/2017 Sampled By: Ramsel, David
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const

Fort Bend County
Location: Sidewalk along Katy Gaston Road - 0' to 720" North of Enchanted  Order Number:

Crossing
Client: Fort Bend County Engineering Department
REPORT: Report of Field Inspection of Concrete LAB NO: 125525

TEST RESULTS Report No: 1-2703-000109
Page 1 of 1

On 03/15/2017, a representative of QC Laboratories, Inc. was at the above referenced project in order to perform a
field inspection of concrete. The area where the concrete was placed can be described as Sidewalk along Katy Gaston

Road from Enchanted Crossing to 720" North.

A total of 50 cubic yards of concrete was placed while the technician was on-site. The concrete delivered was a 5.5
sacks, paving mix, design no. 22135506, supplied by Allied. 1 set of 6 cylinders were cast for this placement.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmond, TX) Aitn: Wesley Crawford
{1-cc copy)

1-ec AECOM Atin: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton
1-ec Allgood Construction Co. Inc. \: B \_f/
Attn: Michael Boenig \/} A __—

Hulugundi Dwarakanath, P.E., Senior Project Engineer

3

W
/ﬂ

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/CR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SiMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARF NOT TO BF REPRODUCED WITHOUT WRITTEN PERMISSION.



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. P T F 380}

Engineering and Testing Services

Client No: 0913186 Proj No: 18M13347 Date Sampled: 03/15/2017
Repert Date: 03/22/2017 Sampled By: Ramsel, David
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of  Domingo w/Allgood Const
Fort Bend County
Location:  Katy Gaston Rd. Sidewalk, 140" North of Enchanted Crossing Order Number:
Number of
Client: Fort Bend County Engineering Department Specimens: 6

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125525-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000110
Page 1 of 2

Sample Location: Katy Gaston Rd. Sidewalk, 140" North of Enchanted Crossi
Specifications: 2500 psi @ 28 days /2500 psi @ 28 days

Date Sampled:  3/15/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: & Plant: 4A-Side Air Temp. (°F): 59 Min. 40
Time Batched: 9:31 am Description: 5.5 sk, paving mix Concrete Temp. {°F): 62 Max. 95
Time Sampled: 11:10 am Mix Design: 22135506 Slump (in.): 5.75 2-4
Water Added: 8 Gal Truck No: 387 Air Content by Vol. (%): 4.1 255
Weather: Clear Ticket No: 4509748 Unit Weight (pcf):

Quantity Represented: 10 cu. yds. at 20 cu. yds. placed of a 50 cu. yd. total placement
Placement Location:  Sidewalk along Katy Gaston Road - 0' to 720" North of Enchanted Crossing

TEST RESULTS
Test Maximum Compressive  Average
cYL Age Diameter Area Type of Load Strength Strength
D Test Date (days) (in) (in%) Break (Ibs) (PSI) (PS1) Comments
A 3/22117  7.00 6.00 28274  5.Type 5 66,110 2,340
B 3/22117  7.00 6.00 28274 5. Type b 60,830 2,150 2,240
C 4/12117  28.00 6.00 28.274
D 4/12/117 28.00 6.00 28.274
E 5110117 56.00 6.00 28.274
F 5/10/17  56.00 6.00 28.274
XL I
DAY LA \
Type 1 Typc2  Type3d Typed Typa 6 Type 6

Orig: Fort Bend County Engineering Depariment
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Atin: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPCRT APPLIES ONLY TO THE STANDARDS OR PROCEDURES iINDICATED AND TO THE SAMPLE{S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PRCCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION,



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133
LABORATORIES, INC. .
Engineering and Testing Services TBPE Firm No. F-3801

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/15/2017
Report Date: 03/22/2017 Sampled By: Ramsel, David
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County
Location: Katy Gaston Rd. Sidewalk, 140" North of Enchanted Crossing Order Number:
Number of
Client: Fort Bend County Engineering Department Specimens: 6

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125525-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000110
Page 2 of 2

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens wiil be cured utilizing plastic bags; final
curing method will be within our approved moisture room, Initial Cure Temperature, Max.= 68°F and Min.= 60°F.
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.

(Richmand, TX) Attn: Wesley Crawford

{1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen —
1-e¢ AECOM Atin: Huy Ton ¢ fan
1-ec Aligoed Construction Co. Inc. ;

P "

Attn: Michael Boenig /

Hulugundi Dwaraxanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS GR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANGE PROGRAM UNLESS S0
NOTED, THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REFRODUCED WITHOUT WRITTEN PERMISSION
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LABORATO RIES, INC.

LcGSectechnical & Materials Engineers

PROJECT DAILY ACTIVITY SUMMARY
Project: l<a~{'-1 Cva- v‘ an ﬁa -..0

Project No.: l b "33 q7

Report No.: 125 Sf. 1
Client: or{ C. ( Ep ¥ : B.. Date: 3I-16 *—JO 17
Contractor: TestingLab:  QC Laboratories, Inc
COH WBS No.: HC Job No.:
TIME RECORD

Time depart office: 1 +4 Ss i

Time arrive project: __{© 4 30 o Time depart project -—Mﬂ— Time arrive office: ] $Sf 4 2
Lunch begin: /2" 3opa Lunch End: _/, 02 g~

Billable RT hours: E . Q Billable OT hours: __ /. ‘_i Technician Name: 4[ tg, A ,q ”wu £ wo/’V{/[
ACTIVITIES
Proctor Sample P/U )< Concrete Sample P/U Asphalt Sampie P/U :
X Field Density Testing Concrete Sampling Asphalt Testing
Cther {Description)

SUMMARY OF FIELD ACTIVITIES

!wL arri v—e‘Q J‘L " % rqu‘—‘ll‘*-@é (é SDA

o;!{u'i.«"b{oi E.-u’w.u.) c{); &:FLC'*U‘L
%Ej__m_a(-sl ‘l‘ask Of{: Lw£ ')lL... Cv < w <8 3@
bt gt Has

L’ luu ek ot (3 0(9.; 4—»«1 é-g, 8 nd(;c,g,[ﬂ—
T .-g g:é S'{Orn.gou:u.r mWLo{e 40 A[a-(:. l? X f Ieép t-'-'—;uaé

%L«ar-k Suu“rajofn‘van[ Bo# 1f-'f“ wanur_ éon/[v"taoﬁﬂr o.o-am___.-ﬂtxo :4
_&f_‘ P Sewer Sgsiv& Pa»r géog '{— o.ua,l DP./‘DMNQQQLQK.":.‘ ec«[ Ilbs{er
C«SS 'AC¢I Com lDl- aae Luy‘{'L J‘a[a‘it{e Sﬂ‘&‘p‘c‘i‘-“ms enNe g e

et of Sin
C.% IIM£4&§ Ly, :ﬂfrc-é-ugul-‘ ﬁNDét"ﬂrkcnl A“—[ﬁi Lﬂ'édfﬁr Ya 4

Technician Signature:

Certification Level & Organization: Milte "z",le_".

Inspector Signature:

Inspector Name (print):

10810 Northwest Freeway - Housion, Texas 77082 Tal.: (713) 695-1133 - Fax: (713) 695-0808 www.qclabs.com
Team F102 Nally A sty Suminay 1243/18




10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

& LABORATORIES, INC. TBPE Firm No. F-3601

L Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/16/2017
Report Date: 03/22/2017 Sampled By:  Allenswaorth, Allen
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Louise w/Allgood Const
Fort Bend County
Location:  Storm Sewer Box Tie-in Stations 17+57 and 18+99 Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Density Testing LAB NC: 125565
Test Method: See Below
TEST RESULTS Report No: 1-2703-000111
Page1of2
Optimum Maximum
Proctor Moisture  Dry Density
Proctor No Date (%) (pch) Color / Description
124128-1 01/20/2017 13.2 110.7 Brown / 1.5sk Cement Stabilized Sand
Specification
Moisture Band
Specification No. Compaction, % Minimum Maximum
1 95

Material: Storm Sewer Box Tie-in Station 17+57

Wet Moisture Dry Percent
Test  Gauge Density Content Density Proctor Spec. Proctor Pass
No. Depth  Location (pef) % (pcf) Number No. Density Fail
1 6 Storm Sewer Box Bedding (7' Below 125.4 13.6 110.4 124128-1 1 99.7  Pass
Grade)
2 6 12' East of East Edge of Manhole (6' 126.0 14.9 109.7 124128-1 1 99.1 Pass
Below Grade)
3 6 ' East of East Edge of Manhole (2' 122.0 10.3 11086 1241281 1 99.9  Pass

Below Grade)

Qrig: Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Atin: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Aftn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR FRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
NOTED. THESE REFORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION,



10810 Northwest Freeway

Houston, TX 77092-7304

LABORATORIES, INC. e
Engineering and Testing Services TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/16/2017
Report Date: 03/22/2017 Sampled By: Allensworth, Allen
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Louise w/Allgood Const
Fort Bend County
Location: Storm Sewer Box Tie-in Stations 17+57 and 18+99 Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Density Testing LAB NO: 125565
Test Method: See Below
TEST RESULTS Report No: 1-2703-000111
Page 2 of 2
Material: Storm Sewer Box Tie-in Station 18+99
Wet Moisture Dry Percent
Test Gauge Density Content  Density Proctor Spec. Proctor Pass
No. Depth Location (pcf) % (pch) Number No. Density Fail
4 6 Storm Sewer Box Bedding (6’ Below 119.2 10.5 107.9 124128-1 1 97.5 Pass
Grade)
5 6 2' East of Manhole (2' Below Grade} 1213 9.9 110.4 124128-1 1 99.7 Pass

Gauge No.; 62769 Daily Standard Counts: 03/16/2017 DS: 2465  MS: 663

Test Methods: ASTM D6938

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.

(Richmond, TX) Attn: Wesley Crawford '
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen
1-sc AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc. N ) \//
Attn: Michael Boenig H e /
Hulugundi Dwarakanath, P.E., Senior Project Enginesr

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE COF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
MOTED, THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.

3




JTC A U2
@,) gl 3
| LABORATORIES, INC. It Hg
Geotaechnical & Materials Engunaers

PROJECT DAILY ACTIVITY SUMMARY
Project: [(/- 4:{ Go. < [u_l Eacap Project No.: /@ ”{ (3347

Report No.: tg b % 590
Client: p Y i - g ( Date: ‘3 -'l —l "‘Q 0( 7
HCoo D

Contractor; TestingLab:  QC Laboratories, [nc
COH WBS No.: HC Job No.:
TIME RECORD
Time depart office; Lf"PSﬁh_kTime arrive projact: 6 " 3 QA&Tima depart project: lo ¥ [S ¥ arTime arrive office: / ( oo 1.0
Lunch begin‘: S Lunch End: S

Billable RT hours: LP N gz S Billable OT hours: = Technician Name: 4&/!41' f4//¢,.d ;ua@)éé

ACTIVITIES
Proctor Sample P/U Concrete Sample P/U Asphalt Sample P/U -
Field Density Testing 2 E Conerete Sampling Asphalt Testing

Other {Description)

SUMMARY OF FIELD ACTIVITIES

Tbiaffﬂudvaﬁlm&l os QEQucﬁ[‘ngGJCS-JBOA T[mq',r?e. oreanSel of b

gfjrl:Nrppr%Ior camni-aﬂf—e g..,u“_ :atsSm‘c 5‘94ca£¢¢afl{:oﬂ5 “Ae W aix

acle BHL. Oﬂcr-c‘,tf my X Les [ ‘L-ﬂ-—'h‘* ,Q €8S + 3 ibe
i o ltn.-- ce c-..-w'['[. |gLSt'££ Spee P eb{g B0S

Technician Signature: M Certification Level & Organization: N (¢ e T T

inspector Signature: A%M Inspector Name {print): M ',é 4"

!OB arthwest Freew Houston, Texas 77082 Tel,: (713) 695-1133 - Fax; (713) 695-0808 www, qclab.,
Form F 102 Qaily Aclivily Summary 12/3/15




10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES, INC. TBPE Firm No. F-3601

e Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/17/2017
Report Date: 03/22/2017 Sampled By:  Allensworth, Alien
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County
Location.  Driveway at Station 18+19 Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Inspection of Concrete LAB NO: 125580
TEST RESULTS Report No; 1-2703-000112
Page 1 of 1

On 03/17/2017, a representative of QC Laboratories, Inc. was at the above referenced project in order to perform a
field inspection of concrete. The area where the concrete was placed can be described as Paving (Driveway at Station

18+19).

A total of 33 cubic yards of concrete was placed while the technician was on-site. The concrete delivered was a 7
sacks, 1.5" aggregate, HE mix, design no. 24157008, supplied by Allied. 1 sets of 6 cylinders were cast for this

placement.

Orig: Fort Bend County Engineering Depariment QC Laboratories, Inc.
(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen e
1-ec AECOM Attn: Huy Ton N

1-ec Aligood Construction Co. Inc. - ?}1 "
Aftn: Michael Boenig e /
-

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THiS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY iINDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 30
NOTED, THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TC BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TPE Finn No. F.3601

L Engineering and Testing L’%erviccs

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/17/2017
Report Date: 03/22/2017 Sampled By:  Allensworth, Allen
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County
Location:  Driveway at Station 18+19 - 55' East of East Edge of Road Order Number:
Number of
Client: Fort Bend County Engineering Department Specimens: 8

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125580-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000113
Page1 of 2

Sample Location: Driveway at Station 18+19 - 55' East of East Edge of Road
Specifications: 2500 psi @ 28 days /2500 psi @ 28 days

Date Sampled:  3/17/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: Allied Air Temp. (°F): 81 Min. 40
Time Batched:  5:30 am Description: 7 sk, 1.5" Agg, HE Concrete Temp. (°F): 69 Max. 95
Time Sampled: 6:05 am Mix Design: 24157008 Slump (in.): 5.25 2-4
Water Added: 0 Gal Truck No: 451 Air Content by Vol. (%): 3.1 2.5-5
Weather: Cool Ticket No: 4509451 Unit Weight (pcf):

Quantity Represented: 10 cu. yds. at 10 cu. yds. placed of a 33 cu. yd. total placement
Placement Location:  Driveway at Station 18+18

TEST RESULTS
Test Maximum  Compressive  Average
CYL Age Diameter  Area Type of Load Strength Strength
ID  TestDate (days) (in) (in?) Break {Ibs) (PSI) (PS))  comments
A 3/20M17  3.00 6.00 28274 3.Type 3 161,800 5,730
B 32017 3.00 6.00 28274 2. Type2 152,580 5,400 5,560
C 3/24117  7.00 6.00 28274  3.Type3 182,540 5,460
D 3/24/17  7.00 6.00 28274 2. TypeZ2 188,400 6,660 6,560
E 4/14/17  28.00 6.00 28.274
F 4114117  28.00 6.00 28.274
e ’ o S S Y
P9 P R N
Type 1 Type 2 Type 3 Typed Type 5§ Type 6

Qrig; Fort Bend County Engineering Department
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ac AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPUIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODIUCTS OR PROGEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS §
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TEPE Firm No. F 360

Engineering and Testing écrvices

Client No: 091316 Proj No: 18M13347 Date Sampled: 03/17/2017
Report Date: 03/22/2017 Sampled By:  Allensworth, Allen ,
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Aligood Const
Fort Bend County
Location:  Driveway at Station 18+19 - 55' East of East Edge of Road Order Number:
Number of
Client: Fort Bend County Engineering Department Specimens: 6

REPQORT: REPOQORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 1255801
Test Method: See Below

TEST RESULTS Report No: 1-2703-000113
Page 2 of 2

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Method. Specimens will be cured utilizing plastic bags; finat
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 80°F and Min.= 61°F. :
Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,
C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
{Richmond, TX) Attn: Wesley Crawford
(1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Alin: Amanda Loethen —
1-ec AECOM Altn: Huy Ton kj\,.

1-ec Aligood Construction Co. Inc H o "

Attn: Michael Boenig d

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE{S) TESTED ANDIOR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGQING QUALITY ASSURANCE PROGRAM UNLESS 80
MOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE HOT TO BE REPRODUCTD WITHOUT WRITTCN PCRMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TEPE Fiond,

i Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/17/2017
Report Date: 03/22/2017 Sampled By:  Allen Allensworth
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County
Location: Storm Sewer Stations 15+49, 17+57 & 18+99 Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Density Testing LAB NO: 125580-2
Test Method: See Below
TEST RESULTS Report No: 1-2703-000114
Page 1 of 2
Optimum Maximum
Proctor Moisture  Dry Density

Proctor No Date (%) (pcf) Color / Description

120958-1 09/09/2016 15.8 112.0 Reddish Brown and Gray / Clay

124128-1 01/20/2017 13.2 110.7 Brown / 1.5sk Cement Stabilized Sand

Specification
Moisture Band
Specification No. Compaction, % Minimum Maximum
1 95
2 95

Material: Storm Sewer Station 15+49

Wet Moisture Dry Percent
Test Gauge Density Content  Density Proctor Spec. Procter Pass
No. Depth | ocation (pcf) % {pch) Number No. Density Fail:
1 6 Storm Sewer Box Bedding (7' Below 126.4 14.1 110.8 124128-1 2 100.1  Pass
Grade)
2 6 15' East of East Edge of Manhole (&' 124.9 14.8 108.8 124128-1 2 8.3  Pass
Below Grade)
3 6 10' East of East Edge of Manhole (2' 123.8 13.4 109.2 1241281 2 98.68  Pass
Below Grade)
4 6 14' East of East Edge of Manhole 124.0 15.5 107.4 120958-1 1 959  Pass
{(Grade)

Orig: Fort Bend County Engineering Depariment
(Richmond, TX) Attn: Wesley Crawford
{1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Aftn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Aligood Construction Co. Inc.

Atin: Michael Boenig

THIS REPORT APPLIES ONLY TG THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SiMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. TBPE Firm No. F 3601

Engineering and Testing Services

ClientNo: 091316 Proj No: 16M13347 Date Sampled: 03/17/2017
Report Date: 03/22/2017 Sampled By:  Allen Allensworth
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County
Location:  Storm Sewer Stations 15+48, 17+57 & 18+99 QOrder Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Density Testing LAB NO: 125580-2
Test Method:  See Below
TEST RESULTS Report No: 1-2703-000114
Page 2 of 2
Material: Slorm Sewer Station 17+57
Wet Moisture Dry Percent
Test Gauge Density Content  Densily Proctor Spec. Proctor Pass
No. Duplh  { peation {pcf) % (pef) Number Nu. Density Fail
5 6 10" East of East Edge of Manhole 127.4 16.1 109.7 120958-1 1 97.9  Pass
(Grade)
Material: Storm Sewer Station 18+98
Wet Moisture Dry Percent
Test Gauge Density Content  Density Proctor Spec. Proctor Pass
No. Depth | ocation (pcf) % (pef) Number No. Density Fail
6 6 3' East of Eas{ Edge of Manhcle 124.1 14.9 108.0 120858-1 1 896.4 Pass
(Grade)
Gauge No.: 62789 Daily Standard Counts: 03/17/2017 DS: 2464  MS: 665
Test Methods:  ASTM D69838
Qrig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmond, TX) Attn: Wesley Crawford '
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Aftn: Amanda Losthen —~
1-ec AECOM Attn: Huy Ton NXan

1-ec Aligood Construction Co. Inc. ~ P Ne—"
Attn: Michael Boenig \r’ o /
Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR CBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUGTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 50
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION




CnY s

b LABORATORIES, INC.

“Geotechnical & Materials Engineers

PROJECT DAILY ACTIVITY SUMMARY
Project: ‘!«f,&\u\) i ( ;'.;';*i,{ Ol ‘2(\. Project No.: \‘_L-,L,.-. f %'(l\_: L( “}

Report No.: [;}\5 :TF: A
Client: FOF{' lﬁ(’,m;L Cd) ' Date: 3 /f 8 ll F
Contractor: A[( LoD A_ TestingLab: Q€ Laboratories, Inc
COH WBS No.: { HC Job No.:
TIME RECORD l&DO
Time depart office: 5)0'«-—'“ Time arrive project: ?a-,vv\ Time depart pmjw% Time arrive office: { ( e
Lunch begin: il

Lunch End: p—

Billable RT hours: o Billable OT hours: ,gzg Technician Name: CA[’L S Afé.l‘\ ‘.&'ﬂ.

ACTIVITIES
Proctor Sample P/U \// Concrete Sample P/U . Asphalt Sample P/U
___Field Density Testing Concrete Sampling Asphalt Tasting
Other (Description)

SUMMARY OF FIELD ACTIVITIES

S&t’“\)i(‘,{?, “fff—z.a/fm; Wﬁ‘y@d s /jya.!:'m/z ﬁ'm Jﬁ
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¥

4
/Iilq{
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(’{ ‘S‘QL ‘ ,':‘)k:‘ '$i > (] .J i J¥id L;ﬁ 5 {J"”-""v( 7 ‘l"Lﬂ_i_P‘L.L L' "E,‘ 3 S [\.‘7
3{) Qo Convae ello :\ \ .

f :

Technician Signature: %j

Inspector Signature:

Certification Level & Organization: lg[ 4 12:— Oie.d a’ﬂ ) Qéﬂ

Inspector Name (print):

10810 Northwest Freeway - Houston, Texas 77092 Tel.: {713) 685-1133 - Fax {713} 685-0808 www qclabs.com
Fam F102 Daily Activity Summary 1273715




10810 Northwest Freeway
Houston, TX 77092-7304

 LABORATORIES, INC. CBPE Firm Mo, £.3601

L Engineering and Testing Services

Client No: 091316 Proj No: 16M 13347 Date Sampled: 03/18/2017
Report Date: 03/20/2017 Sampled By:  Aicklen, Christopher
Project:; Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Louise w/Allgood Const
Fort Bend County
Location: 8507 Katy Gaston Road, Katy, TX 77494 QOrder Number:
Client; Fort Bend County Engineering Department
REPORT: Field Construction Daily Report LAB NO: 125582
TEST RESULTS Report No: 1-2703-000115
Page 1 of 1

On 03/18/2017, a representative of QC Laboratories, Inc. was present at the above referenced project to perform
conerete inspection.

Testing was cancelled by the Contractor and will be rescheduled for a later date. QC Laboratories, Inc. did not receive
prior notification of the cancellation.

While on site, the technician picked up 1 set of 8 cylinders which were cast on 03/17/2017. The samples were returned
to the laboratory for curing and testing.

Compressive strength test results on the cylinders will be reported separately.

Qrig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmoend, TX) Attn: Wesley Crawford
(1-cc copy}

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Atin: Huy Ton N
1-ec Allgood Construction Co. inc. - %)\-/
Attn: Michael Boenig k] *J /_,_,,/«

Hulugundi Dwarakanath, P E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



FIC e

((?) L #03
LABORATORIE ES, iINC.

Seotechnical & Materials Engineers

PROJECT DAILY ACTIVITY SUMMARY

Project: Zs(‘{;l ] A’f:f)'(f/‘ /EI,

Project No.; _[ém /35"?/ 7

Report No.: _ |25 £¥/n 2
ctent_ o od e [ Cjﬁ ] Date:__3/21 / 7
Contractor: /47// foo A Testing Lab:  QC Laboratories, Inc
COH WBS No.: HC Job No.:
TIME RECORD
Time depart office: BQ ’Tg o Time arrive project: ;3&£ sl Time depart project: g 3% A Time arrive office: -3 :?E’.M-
Lunch begin: - Lunch End:
Billable RT hours: 3 O Billable OT hours: - Technician Name: a;\r L S A[(,k(_e,h,
ACTIVITIES
Proctor Sample P/U Concrete Sample P/U Asphalt Sample P/U
Field Density Testing Concrete Sampling Asphalt Testing
Other (Description)

SUMMARY OF FIELD ACTIVITIES

M‘.U.f,rf oY /fzz/a/f}m t/ﬂ ,.;‘«,f'\

L) W
J 4
'Il % 5( L x.}' L/ S#’L v\?o;"/-’h.} 1(';/ ‘;izié?f_»,‘-iu /4/ (‘: f[.-r} lf s r’:—/ &
,[ = g’ 3 B (’«\‘4\ pv') {;,_'r"a-'\. E (" . 7‘;’(_(-\,\.\

Servire “+ec o

2
lf\rl(”:ﬂ{-ﬁ

AT :‘(ﬁ o sed '3'[) s/ (.'37 /f ff~¢L¢ e

Technician Signature: %:

Inspector Signature:

Certification Level & Organization: ld’f . E—D&.ﬁf “lzoRd

Inspector Name (print):

10810 Northwest Fresway - Houston, Texas 77092 Tel: {713) 695-1133 - Fax: (713) 695-0808 www.qclabs com
Form F102 Dally Activity Summary 12/3/15




10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES INC. TBPE Firm No. F-3601

= Engineering and Testing Services

Client No: 0981316 Proj No: 16M13347 Date Sampled: 03/21/2017
Report Date: 03/22/2017 Sampled By:  Aicklen, Christopher
Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of.  Domingo w/Allgood Const
Fort Bend County
Location:  Sidewalk along Katy Gaston Road North Bound Order Number:
Client: Fort Bend County Engineering Department
REPORT: Report of Field Inspection of Concrete LAB NO: 125662
TEST RESULTS Report No: 1-2703-000116
Page 1 of 1

On 03/21/2017, a representative of QC Laboratories, Inc. was at the above referenced project in order to perform a
field inspection of concrete. The area where the concrete was placed can be described as Sidewalks (Katy Gaston

Road North Bound).

A total of 27.5 cubic yards of concrete was placed while the technician was on-site. The concrete delivered was a 5.5
sacks, paving mix, design no. 22135506, supplied by Allied. 1 set of 6 cylinders were cast for this placement.

g)r]g: Fort Bend County Engineering Department QC Laboratories, Inc.
e (Richmond, TX) Attn; Wesley Crawford
(1-cc copy)
1-ec AECOM Attn: Clifford Halvorsen
1-ec AECOM Attn: Amanda Loethen —
1-ec AECOM Attn: Huy Ton X

1-ec Aligoed Construction Co. Inc. - "
Attn: Michael Boenig \»ﬁ e b /

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY iNDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS S0
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



10810 Northwest Freeway
Houston, TX 77092-7304

LABORATORIES, INC. Tel: 713-695-1133

Engineering and Testing éervlces TBPE Firm No. F-3601

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/21/2017
Report Date: 03/29/2017  Previously Reported: 03/24/2017 Sampled By:  Aicklen, Christopher

Project: Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Off  Domingo w/Allgood Const
Fort Bend County

Location:  Sidewalk Station 18+45, North Bound of Katy Gaston Rd Order Number:
Number of
Client: Fort Bend County Engineering Department Specimens: 6

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST LAB NO: 125662-1
Test Method: See Below

TEST RESULTS Report No: 1-2703-000117
Page 1 of 2

Sample Location: Sidewalk Station 18+45, North Bound of Katy Gaston Rd
Specifications: 2500 psi @ 28 days /2500 psi @ 28 days

Date Sampled:  3/21/17 Source/Sampled At: Allied / Onsite Measurements Requirements
# of Specimens: 6 Plant: Allied Air Temp. (°F): 84 Min. 40
Time Batched:  1:08 pm Description: 5.5 sk, paving mix Concrete Temp. (°F): 86 Max. 85
Time Sampled: 2:;10 am Mix Design: 22135508 Slump (in.): 5.00 2-4
Water Added: 5 Gal Truck No: 439 Air Content by Vol. (%): 2.5 2.5-5
Weather: Clear Ticket No: 4510092 Unit Weight (pcf):

Quantity Represented: 9.5 cu. yds. at 18.0 cu. yds. placed of a 27.5 cu. yd. total placement
Placement Location:  Sidewalk on North Bound of Katy Gaston Road

TEST RESULTS
Test Maximum Compressive  Average
CYL Age Diameter Area Type of Load Strength Strength
ID  TestDate (days) (in) (in%) Break (Ibs) (PSI) (PSI)  Comments
A 372417  3.00 6.00 28.274 5 Type 5 41,760 1,480
B 3/24/17  3.00 6.00 28274 5. Typeb 53,230 1,880 1,680
Cc 3/28/17  7.00 6.00 28274 5 Type 5 61,000 2,160
D 3/28/117 7.00 6.00 28.274 5 Type 5 49,320 1,740 1,850
E 4/18/17  28.00 6.00 28.274
F 4/1817 28.00 6.00 28.274
N TH T JIES 1 F 1 1 F
DA P R N T
Type 1 Type2  Type3 Type4d Type 5 Type 6

Orig: Fort Bend County Engineering Department
{Richmond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Attn: Amanda Loethen

1-ec AECOM Attn: Huy Ton

1-ec Allgood Construction Co. Inc.

Attn: Michael Boenig

THIS REPORT APPLIES ONLY TQ THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PRCCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRARM UNLESS 50
NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



LABORATORIES, INC.

Engineering and Testing Services

Client No: 091316 Proj No: 16M13347

Report Date: 03/29/2017  Previously Reported: 03/24/2017

Project; Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane,
Fort Bend County

Location:  Sidewalk Station 18+45, North Bound of Katy Gaston Rd

Client: Fort Bend County Engineering Department

10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

TBPE Firm No. F-3601

Date Sampled: 03/21/2017
Sampled By: Aicklen, Christopher
By Order Of:  Domingo w/Allgood Const

Order Number:

Number of
Specimens: &

REPORT: REPORT OF CONCRETE COMPRESSIVE STRENGTH TEST

LAB NO: 125662-1
Test Method: See Below

TEST RESULTS

Report No: 1-2703-000117
Page 2 of 2

Remarks: As per ASTM C31, initial curing will be by the Standard Curing Methed. Specimens will be cured utilizing plastic bags; final
curing method will be within our approved moisture room. Initial Cure Temperature, Max.= 77°F and Min.= 63°F,

Test Method: Unless noted, concrete was sampled and tested in accordance with ASTM C31, C39, C172, C143,

C231(except 6) or C173, C1064, C1231.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.

(Richmond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halvorsen

1-ec AECOM Atin: Amanda Loethen

1-ec AECOM Attn: Huy Ton N
1-ec Aligood Construction Ca. Inc. = B \_//
Attn: Michael Boenig \/} A ' /

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE CF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO
NOTED THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



LABORATORIES, INC.

P Geotechnical & Materials Enginesrs

PROJECT DAILY ACTIVITY SUMMARY

Project: ;ﬁf‘\"%&rm* KO.{"';.J C‘v aStan ﬂaf Ffuf"\ Project No..

L\C Sf"{)ur A t\r. Report No.:

Client: ‘:0 S P)( r'wl C Nmd ;1 €. f’l“:}rlz'r&‘:;r"r:‘ L JD“:;;”»’; Date:
Contractor: Testing Lab:
COH WBS No.: HC Job Ne.:

cPu H B

[htn /3347

/1S LL3

R-22-/7

QC Laboratories, Inc

TIME RECORD

Time depart office: zf 2!{ V\ _ Time arrive project: m Time depart projact; &m_ Time arrive office: q = I/i \

Lunch begin: Lunch End:

Billable RT hours: g’{- ‘ S Billable OT hours: Technician Name:; h emMm b VJ ( hestret

ACTIVITIES
Proctor Sample P/U Concrete Sample P/U
Field Density Testing Concrete Sampling

Other (Description)

Asphalt Sample P/U

Asphalt Testing

SUMMARY OF FIELD ACTIVITIES

— ?}c\’\ \.,\Q et ;‘“;&_ e O \fl.ﬁcﬁfr (C QL\B

G
Technician Signamrﬁh € % \&;\wz [\ Certification Level & Organization: M"“‘V'k‘(\rq
\

Inspector Signalure: Inspector Name {print):

10810 Northwest Freeway - Houston, Texas 77092 Tel.: (713) 685-1133 - Fax: {713) §95-08C8 www gclabs com

Form F102 Daily Aclivily Summary 12/3/15



10810 Northwest Freeway
Houston, TX 77092-7304
Tel: 713-695-1133

LABORATORIES, INC. TBPE Firm No. F-3601

L Engineering and Testing Services

Client No: 091316 Proj No: 16M13347 Date Sampled: 03/22/2017
Report Date: 03/24/2017 Sampled By: Chestnut, Demond
Froject; Katy Gaston Road from Westpark Dr. to Summerset Ridge Lane, By Order Of:  Domingo w/Allgood Const
Fort Bend County
Leocation: Sidewalk along Katy Gaston Road North Bound Order Number:
Client; Fort Bend County Engineering Department
REPORT: Report of Concrete Sample Pickup LAB NO: 125663
TEST RESULTS Report No: 1-2703-000118
Page 1 of 1

On 03/22/2017, a representative of QC Laboratories, Inc. was at the above referenced project to pick up 1 sets of 6
cylinders which were cast on 03/21/2017. The samples were returned to the laboratory for curing and testing.

Compressive strength test results on the cylinders will be reported separately.

Orig: Fort Bend County Engineering Department QC Laboratories, Inc.
(Richmaond, TX) Attn: Wesley Crawford
(1-cc copy)

1-ec AECOM Attn: Clifford Halversen

1-ec AECOM Attn: Amanda Loethen P

1-ac AECOM Attn: Huy Ton

1-ec Allgooad Construction Co. Inc. = s \/)UV' _
Atin: Michae! Boenig H el 0 /

Hulugundi Dwarakanath, P.E., Senior Project Engineer

THIS REPORT APPLIES ONLY TQ THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS 80
MOTED. THESE REPORTS ARE FCR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION



Harris, Britten

ST bR T B e e AL i R B L e T S A N Rl AR 2l S L TR e S b S SR ol Dot b Vi AR et i v 7 ki ]
From: Slawinski, Stacy

Sent: Thursday, April 20, 2017 1:32 PM

To: Harris, Britten

Cc: Peterson, Jillian; Crawford, Wesley

Subject: FW: Katy Gaston - QC Lab invoice #7

Attachments: 16M13347 March '17 Invoice_Reviewed.pdf

Please process the attached invoice.

Thanks,

Stacy Slawinski
stacy.slawinski@fortbendcountytx.gov
281-633-7508 office

From: Ton, Huy [mailto:Huy.Ton@aecom.com]

Sent: Thursday, April 20, 2017 12:23 PM

To: Slawinski, Stacy

Cc: Loethen, Amanda; gclabs@qgclabs.com; Halvorsen, Clifford
Subject: Katy Gaston - QC Lab invoice #7

Stacy,
Please see attached file for QC Lab invoice.
Thank you!

Huy Ton, PE
Cell: 617-818-8557

AECOM

19219 Katy Freeway
Suite 100

Houston, TX 77094, USA

=com

Built to deliver a better world




